
www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c216 
 

Dairy Waste Management 

1 Pooja S. Sarolkar, 2 Sejal A. Narke 

1Assitant Professor, Department of Environment Science, CSIBER Trusts CNCVCW, Kolhapur. 

2U.G Student, Department of Environment Science, CSIBER Trust CNCVCW, Kolhapur. 

 

Abstract: 

The dairy industry contains a large number of organic components. So that it is necessary to ensure the 

required treatment before release into the environment. Treatment is usually divided into aerobic and 

anaerobic. Due to rapid industrial growth, the world economy is improving with rapid growth, but it also has 
[...]
After partial stabilization of the organic matter in the anaerobic system through microbial action. The effluent 

and shall flow to the aeration tank where it shall undergo extended aerobic biological treatment resulting in 

stabilization of the soluble organic matter in the presence of oxygen. The oxygen is supplied with the help of 

air blowers and find bubble diffusers and shall undergo aerobic biological treatment resulting in stabilization 

of the residual organics. 

The mixed liquor from the aeration tank shall be taken to the centrally driven secondary clarifier for the 

settlement of sludge solids which shall be recirculated to the inlet of aeration tank to maintain the desert 

MLSS in the aeration tank. The clear supernatant (treated effluent) from the clarifier shall float to V notch 

chamber effluent flows to treated water collection sump. From here it is pumped to PSF and SCF. The 

final treatment effluent confirms to the treated effluent characteristics as specified. The system treats the 

effluent suitable for disposal as per the consent norms prescribed by the state pollution control board. 

 

Excess sludge from the UASB digester is withdrawn periodically through the sludge valves provided in the 

digester and taken under hydrostatic pressure to the sludge drying bed. 

 

 

 

 

 

 

 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c223 
 

EFFLUENT CHARACTERISTICS: 

 Raw effluent characteristics:

 

Flow 1500-1800 m³/day 

pH 9-11 

COD 1700-2500 mg/lit 

BOD 1100-1500 mg/lit 

TDS 1900-2100 mg/lit 

TSS 350-450 mg/lit 

Oil and Grease 700-900 mg/lit 

 

 

 Treated Effluent Characteristics: 

 

 

Flow 

 

1500-1800 m³/day 

pH 7.5-7.9 

COD 60-100 mg/lit 

 

BOD 

 

30-50 mg/lit 

TDS 600-800 mg/lit 

TSS 60-120 mg/lit 

 

Oil and Grease 

 

50-110 mg/lit 

 

 

 

 

 

 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c224 
 

A) BAR SCREEN CHAMBER: 

 

 Objective:

To remove the floating material from the raw effluent. 

 Unit description:

The existing shaft will receive raw waste from the dairy. From there, the waste water will flow into the bar 

screen chamber. Effluent from the hatch is passed through a bar screen chamber to remove floating solids. A 

bar screen is installed in this chamber to remove solids. The waste water will drain from the bar screen into 

the sump. 

 

 

 

 

 

 

 

 

 

 

 

 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c225 
 

The figure is built in RCC. A bar screen made of SS 304 is installed in the chamber to clean the screens as 

needed. 

COLLECTION SUMP: 

 

Objective: 

The tank is provided to receive the effluent from bar screen chamber. 

Unit description: 

The effluent from bar screen chamber is collected in this tank. The tank is provided with raw effluent 

transfer pump to pump the effluent from tank to fat removal unit. 

 

B) FAT REMOVAL UNIT: 

 

 

 Objective:

To remove floating fat from raw effluent. 

 

 

 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c226 
 

 Unit description:

The unit is constructed in RCC. It is provided with baffle walls, fat collection launder, drain connection and 

all-around walk way platform. The air is purged in the unit by providing separate blowers. A travelling bridge 

oil skimmer is provided on the unit for removing the fat collected on the top of effluent surface. The fat 

collected in the launder which is floating will be sent to a collection chamber nearby. 

 

 The air blower specifications are as below

 

Machine Model UR-160 (air) 

Capacity 500 m³/hr 

Quantity 2 no.s 

 

 

            Procedure for normal operation 

1. Switch on the raw effluent pump provided near raw effluent collection sump. 

2. Ensure the effluent flows at the inlet point in the oil skimmer baffle wall. 

3. When the unit is filled with effluent up to the top of launder the fats starts collecting. 

4. Switch on the travelling bridge oil skimmer. Observe and adjust the speed of the movement of   

arm. Ensure that all the fat is removed and sent into the collection launder. 

 

Procedure for shut down 

1. Switch of the raw effluent pump. 

2. Operate the fat seal skimmer for Few more minutes so that all the fat collected on the top are 

removed. 

3. Drain out the effluent from the unit so that cleaning and maintenance can be taken up. 

4. Clean the arm of the oil skimmer properly. Clean the rail provided on the top of tank, trolley 

and the wheels. 

5. Grease and oil as required for the oil skimmer shall be applied for smooth operation. 

 

 

 

 

 

 

 

 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c227 
 

C) EQUILIZATION TANK: 

 

 

 Objective:

The tank is provided to receive the effluent from fat removal unit and to make effluent homogenous 

qualitatively and quantitatively. 

 Unit description:

The effluent from fat removal unit is collected in this tank. Here chemicals are added to maintain pH from 

chemical dosing system. The tank is provided with raw effluent transfer pump to pump the effluent from 

tank to flash mixer, from here again it overflows tank along with chemicals dosed for pH correction. The 

effluent from the equalization tank flows to feed tank. 

 

 

 

 

 

 

 

 

 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c228 
 

1200 m³ Digester 

D) UASB DIGESTER: 

 

  

 

 

 

Anaerobic Sludge Blanket In the up-flow anaerobic sludge blanket (UASB) process, wastewater flows upward 

through a sludge cloud composed of biologically generated granules or particles. The treatment produced 

under anaerobic conditions (primarily methane and carbon dioxide) causes an internal circulation that helps 

in the formation and maintenance of biological granules. Some of the gas produced in the flake cloud binds 

to the biological granules. Free gas and particles with attached gas rise to the top of the reactor. 

 

 

 

 

 

 

600 m³ Digester 900 m³ Digester 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c229 
 

Factors Affecting Anaerobic Digestion: 

 

A. Environmental factors: 

 

1. PH & Alkalinity 

2. Volatile acid concentration 

3. Temperature 

4. Nutrient Availability 

5. Toxic materials 

 

B. Basic Factors: 

 

1. Bacteria 

2. Food 

3. Contact 

4. Time 

 

 

E) FLOCCULATOR TANK: 

   

             Objective:

To promote the agglomeration of fine particles, present in a solution, creating a floc, which then floats to the 

surface or settles to the bottom. 

 

 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c230 
 

 Unit description:

The process generally takes place in a tank equipped with a mixer that provides mixing. This shaking should 

be thorough enough to promote particle-to-particle contact, but gentle enough to prevent disintegration of 

existing flocculated particles. Particles grow by colliding with other particles and sticking together. 

Detention time is essential for floc formation. The longer the residence time, the larger the flake. 

Temperature and pH also affect the flocculation process. 

F) DISC THICKNER: 

 

 Objective:

To increase the solids concentration and decrease the free water. This step minimizes the load on the 

downstream processes, such as sludge dewatering and digestion. 

            Unit description:

There are various processes used in sludge thickening. Each depends on the downstream process, the size 

of the wastewater plant, and the physical limitations associated with it. 

Thickening tanks have slow-moving vertical paddles. Sludge flows into the thickening tank, and eventually, it 

removes excess water from the solids collecting at the bottom. 

 

 

 

 

 

 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c231 
 

G) AERATION TANK: 

 

 Objectives:

 

This unit is provided to remove majority of biodegradable organics balanced after anaerobic treatment, 

contributed by soluble BOD & COD. 

 Unit description:

The aeration system is extended aeration. The aeration tank is provided fine bubble type of aeration system. 

The aeration tank is in RCC construction. The unit is provided with an RCC inlet and outlet launders. The 

tank is provided with staircase and hand rail. 

 

 

 

 

 

 

 

 

 

 

 

 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c232 
 

H) CLARIFIER: 

 

 Objective:

The secondary clarifier unit is provided for the purpose of separating the bio sludge solids from the effluent. 

The recirculation pumps are provided to recirculate bio-sludge from the bottom of the unit in to the aeration 

tank such that, the desired MLSS i the aeration tank is maintained. 

Excess sludge is sent to the sludge sump. The clarified effluent shall be discharged into the collection sump 

via V notch. 

 Unit description:

The unit is circular in shape and made of RCC. Wastewater enters from above through the inlet shaft. The 

drain is allowed to flow slowly and continuously through the tank radially from the center to the periphery. 

Clean waste is discharged through the RCC peripheral outlet chute. The slope of the bottom is 1:12 for 

efficient sludge removal and scraping. Sludge is scrapped into a central sludge collection channel. From the 

bottom of the tank by rotating the scraping arm. The scraper moves using a central driven mechanism. The 

superstructure consists of a steel structural bridge up to half the length of the tank diameter. The gathering 

arms are carried from the bridge and are made of M.S.E.P. The arms of the rakes are equipped with neoprene 

troughs for efficient raking of solids. Bio sludge from the underflow of the unit is directly pumped via 

horizontal/centrifugal pumps into the aeration tank. 

 

 

 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c233 
 

             K) TREATED EFFLUENT COLLECTION SUMP: 

 

 

 

 

 Objective:

The treated effluent collection sump is provided to collect and store treated effluent. 

 Unit description:

Here the treated effluent is received and stored, it acts like the buffer feed tank to the pressure sand filter as 

the treated effluent from this tank is further feed to PSF by pumps 

 

 

 

 

 

 

 

 

 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c234 
 

J) FILTERS (PSF & ACF): 

 

 

1. Pressure Sand Filter (PCF): 

 Objective:

To remove the excess suspended solid from treated effluent. 

 Unit description:

PSF is provided with inlet, outlet, backwash and air vent connections. There is a man hole on the top of PSF is 

filled with graded filter media of sand, gravel and grit. Butter fly valves are provided for operation of the 

PSF. The PSF is painted with 2 coats of epoxy from inside. 

 

2. Activated Carbon Filter (ACF): 

 Objective:

To remove the odour from treated effluent. 

 Unit Description:

The filter is fabricated in MS and coated epoxy. The ACF tank receives the effluent from the top. The ACF is 

filled with activated carbon with 900 iodine valves. This will remove the odor from the effluent. A backwash 

provision is provided to clean the carbon so that removal efficiency is maintained. After ACF the treated 

effluent is collected in final treated water tank. 

Result & Conclusion: 

This study deals with ETP performance evaluation for the dairy industry. It can be stated that the overall 

performance of the wastewater treatment plant was satisfactory. The individual units also work well and their 

removal efficiency is satisfactory. The treated wastewater meets the MPCB standard for discharge into inland 

surface water, so it can be said that the facility is operating efficiently. This treatment plant has a high 

potential for reducing PH, temperature, TDS and COD. Thus, this treatment technology can be considered as 

a potential device for the treatment of dairy wastewater. 



www.ijcrt.org                                                               © 2023 IJCRT | Volume 11, Issue 4 April 2023 | ISSN: 2320-2882 

IJCRT2304261 International Journal of Creative Research Thoughts (IJCRT) c235 
 

References: 

1. A.G. Vlyssides et al. Anaerobic digestion of cheese dairy wastewater following chemical oxidation 

Biosystems Engineering (2012) 

 

2. B. Sarkar et al. Wastewater treatment in dairy industries—possibility of reuse Desalination (2006) 

 

3. Raghunath B, Punnagaiarasi A, Rajarajan G, Irshad A, Elango A. (2016) . Mahesh kumar G. Impact 

of Dairy Effluent on Environment—A Review. Integrated Waste Management in India 239-249. 

 

4. Shete Bharati, N P Shinkar, et.al (2013). Dairy industry wastewater sources, characteristics & its 

effects on environment. , Int. J. Curr. Eng. Technol 3, 1611-1615. 

 

5. Slavov Kolev, A. (2017) Overview of general properties and possible wastewater treatment 

procedures of the dairy industry. Food Technology and Biotechnology 55(1), 14-28. 

 

6. Wojdalski J, Dróżdż B, Piechocki J, Gaworski M, Zander Z. (2013) Determinants of water 

consumption in the dairy industry. , Polish Journal of Chemical Technology 15(2), 61-72. 

7. M, M N Esfahany, Behzad T, Sedaqatvand R. (2012) Single chamber microbial fuel cell with spiral 

anode for dairy wastewater treatment. , Biosensors and Bioelectronics 38(1), 264-269. 

 

8. P K Tiwari. (1994) An agenda for pollution control in dairy industry. , Indian Dairyman 46, 617-617. 

 

9. S, P S, Gulati V, J F Kennedy. (2001) Development of bench scale technology for the treatment of 

dairy waste waters by Candida parapsilosis MTCC. , Indian Journal of Microbiology 41(4), 285-287. 

 

10. A S Sutar, R K Mulla, A C Ranveer. (2015) Effluent Treatment Plant of Dairy Wastewater–A 

Performance Evaluation. , International Research Journal of Engineering and Technology 2(8), 837-840. 

11. Ewing T, J T Babauta, Atci E, Tang N, Orellana J. (2014) Self-powered wastewater treatment for the 

enhanced operation of a facultative lagoon. Journal of Power Sources 269, 284-292. 

 

12. M G Healy, Rodgers M, Mulqueen J. (2007) Treatment of dairy wastewater using constructed 